
Nano-Clear NCI for Industrial - Ammon Painting Restoration & Abatement

Summary of Bridge Testing, MoDOT Chemical Laboratory

Test Panels Test Conditions
Test 

Method

Testing 

Time

Test Results

Nano‐Clear NCI

Test Results 

Conventional Topcoat

Coating applied 

over existing paint 

system

UV Exposure / 

Condensation
ASTM G154 2000 hr.

PASS
No Weathering 

Observed

Fail

Coating applied 

over existing paint 

system

Salt Fog Exposure / 

Corrosion Resistance
ASTM B117 2000 hr.

PASS
No Weathering 

or Corrosion Observed

Fail

Coating applied 

over existing paint 

system

UV Exposure on 

MoDOT Laboratory 

Roof

NONE 4000 hr.

PASS
No Weathering 

Observed

Fail

Lewis & Clark Viaduct ‐ Kansas City, MO Kit Bond Bridge ‐ Kansas City, MO 

Before    After w/ NCI

Before

After


